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Customer Data
Bodmdols Gsmogbeds 2 Lagegero Bodydol Bmdndo 89 300/150/50
Quantity of samples Size of test samples , mm
828maob dgmgagdo
Test Results
Bodwdols # 1 ’
Sample
358mob mstomo
Test Day 8.3.2023 8.3.2023
Bodndob bbegabyds . mg 98+ 984
Sample age , day
%bams.gpob bobpGdemogmds , § 102 105
uration of test , sec
Bodd0l bmdgdo , 89
Sample size , mm A/B 300 /150 300/ 150
H 50 50
Bodwgdols §mbs , 3p
Concrete weight , kg Aazt 4355
dmgryemdomo §mbs , 35/8
Deusity weighe , ki 3014.00 2903.33
8603030 @dG30OZs » 3b
Load of destruction , kN 1194 1233.1
Lod®goay 3mddzsby ., R, 3330
Strength on compression , R , Mpa 39.8 41.1

33365 dermgol bsdesmm bodBzoags R = 40.45 3335

Conclusion Block average strength R = 40.45 MPa
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CUSTOMER : "dgogpa0” DATE : 3/8/2023
CUSTOMER I odmfiodmfine RAPOR NO i #4
ADRESS 1 : mAbj3n, d83%0 Lgmemzobl3gdal 4.6 STANDARD .
ADRESS 2 : RESERVE 1 :
BLOCK TYPE i P manfin 30X 15x 5 RESERVE 2 :
: RESERVE 3 -
T.no  |WIDTH LENGTH HEIGHT WEIGHT DENSITY SAMPLE DATE TEST DATE SAMPLE DAY FORCE ISTRENGTH
mm mm mm g gfem3 t1 t2 day kN N/mm2
1 100 300 50 4521 3014.00 11.1.2023 8.3.2023 28+ 1194.00 39.80
2 |0 300 50 4355 2903.33 11.1.2023 8.3.2023 28+ 1233.1 41.1
3
4
5
6
AVARAGE
AVR.3DAY
AVR.7DAY
AVR.28DAY
kN Mpa
1200 40
D1
960 32
720 24
480 16
240 8
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